
Parts Breakdown 1806B

Page 1 of 3 2/13



Parts Breakdown 1806B

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 664276-9 CORD (2X16X16 SJ), HR5000  1
 3 682505-8 CORD GUARD, 5007F  1
 4 911158-9 P.H. SCREW M4X30, 9045B  2
 5 911300-2 P.H. SCREW M5X75, 1806B  2
 6 911213-7 P.H. SCREW M5X12, LS1040  4
 7 181151-9 HANDLE SET, 1806B  1
 8 911253-5 P.H. SCREW M5X30, 2030S  2
 9 156414-2 MOTOR HOUSING, 1806B  1
 10 911133-5 P.H. SCREW M4X18, N9501B  2
 11 687031-2 STRAIN RELIEF, UH4510A  1
 12 911103-4 P.H. SCREW M4X6, 9217SPC  2
 13 651018-0 SWITCH, 1806B  1
 14 911228-4 P.H. SCREW M5X18, 5377MG  3
 15 281007-7 HOLDER, 1806B  1
 16 911324-8 P.H. SCREW M6X16, 1806B  1
 17 854895-1 NAME PLATE, 1806B  1
 18 953106-2 RIVET 0-5, HM1500  4
 19 271249-1 KNOB 64, 1806B  1
 20 253004-3 F. WASHER 13, 1806B  1
 21 911158-9 P.H. SCREW M4X30, 9045B  2
 22 316966-7 CHIP COVER, 1806B  1
 23 911206-4 P.H. SCREW M5X10, 1806B  2
 24 285004-5 BEARING COVER 38, 1806B  1

 285011-8  BEARING COVER 38, 1805B

 25 911206-4 P.H. SCREW M5X10, 1806B  2
 26 159984-0 MAIN FRAME, 1806B  1
 27 423094-2 RUBBER PACKING, 1806B  1
 28 231233-8 COMP. SPRING 24, 1806B  1
 29 315575-9 FRONT BASE, 1806B  1
 30 265484-1 H.S.HEAD BOLT M6X18,1051DWD  10

 265322-7  H.S.H.BOLT M6X18, 1806B-T1

 31 344466-7 DRUM PLATE, 1806B  1
 342604-5  DRUM PLATE

 32 341376-9 WASHER, 1806B  1
 34 211067-5 BALL BEARING 6200ZZ, 1806B  1
 35 911256-9 P.H. SCREW M5X35, 6300LR  2
 36 643650-4 BRUSH HOLDER CAP, 5007F  2
 37 CB154 CARBON BRUSH SET, 194986-9  1

 194986-9  CARBON BRUSH SET, 194986-9

 181047-4  CARBON BRUSH SET 154,5402A

 38 251212-0 SCREW 5X13, 2030S  4
 39 161132-9 DRUM, 1806B  1

 161092-5  DRUM, 1806B

 40 341377-7 WASHER 12, 1912B  1
 41 211107-9 BALL BEARING 6201ZZ, 1912B  1
 42 523022-8 FIELD, 1806B  1
 44 211061-7 B. BEARING 6000LLB, 6222DWE  1

 211063-3  B. BEARING 6000LB, 906H

 45 681635-2 INSULATION WASHER, HM1211B  1
 681624-7  INS. WASHER, HM1800,T1

 46 513386-8 ARMATURE ASSEMBLY, 1806B  1
 47 241013-4 FAN 80, 1806B  1
 48 222007-8 V-PULLEY 6-23L, 1806B  1
 49 911263-2 P.H. SCREW M5X40, 4131  5
 50 152214-8 BRACKET, 1806B  1
 51 341384-0 WASHER, 1806B  1
 52 211106-1 B. BEARING 6201LLB, 9227C  1
 53 213102-5 DUST SEAL 12, 5007F  1

Page 2 of 3 2/13



Parts Breakdown 1806B

 54 263005-3 RUBBER PIN 6, LS1016L  1
 56 157024-8 DRUM HOUSING, 1805B  1
 57 911121-2 P.H. SCREW M4X14, 9217SPC  4
 58 222006-0 V-PULLEY 6-30, 1806B  1
 59 225042-5 POLY V-BELT 6-304, 1806B  1
 60 343301-6 BELT COVER, 1806B  1
 61 911206-4 P.H. SCREW M5X10, 1806B  1
 62 181151-9 HANDLE SET, 1806B  1
 63 421490-8 RUBBER RING 26, 4110C  1

 421417-8  RUBBER RING, 1805B(T1)

762001-3 TRIANGLE RULE, LS1016L  1
934201-7 WING NUT M5, 1900B  2
123053-3 BEVEL GUIDE, 1806B  1
923211-9 C.S.N. BOLT M5X12, 1900B  2
793186-4 PLANER BLADE 170, 1806B  1
783202-0 HEX WRENCH 4, 2107F  1
123006-2 SHARPENING HOLDER, 1806B  1
821134-4 WOODEN CARRYING CASE, 1806B  1
810166-6 N/A  1

Page 3 of 3 2/13


